
PART # 1803880 
REV46

10/3/2023

CC7875DT4

EZ-RIDER PARTS BOOK





PLACING PARTS ORDERS FOR: 
Diamond Products Grinding & Grooving Equipment 

CALL: 1‐800‐225‐0142 

Our Customer Service Representative Will Need: 

Company Name and Ship to Address 
Your Purchase Order and/or name 
Your Diamond Products Customer Number 
Any Special Instructions, i.e., Next Day Air, 2nd Day, etc. 

Return for Repair: 

Items returned for repair should be carefully packaged and 
accompanied by a Packing Slip with the following information: 

 (RGA) number obtained from our Customer Service
Representative.

 Your Company Name, address, phone and email address,
list of items for repair, RGA#, Explanation of repair(s)
needed, Original Invoice (Warranty Only)

Page 3 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



Replacement/Refund: 

All items returned to stock are subject to a 15% restocking fee. 
Special Order items, i.e.: parts for out of production 
equipment and any item beyond two (2) years from original 
invoice date are subject to a mandatory 50% restocking fee. 
Discontinued items and/or items purchased four (4) years 
from original invoice date cannot be returned. Items returned 
for replacement or refund should be in the original cartons 
and must be accompanied by a packing slip with the following 
information: 

 Return goods authorization number (RGA) obtained from
our Customer Service Representative.

 List of items returned

 Reason(s) for return(s)

 Copy of original invoice(s)

Please ship items to:

Diamond Products, LTD 
Heavy & Specialty Equipment Operations 
2016 E. Karcher Rd. 
Nampa, Idaho 83687 

Page 4 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



Part Number Description Page Number

‐ Placing Parts Orders 3‐4

‐ Table Of Contents 5

7300162 General Information 6

7000035 EZ‐Rider, Deutz 2.2 7

7101622 Engine Assembly 8‐9

7101765 Engine Frame Assembly 10

7101631 PTO Assembly 11‐12

7101628 ECM Assembly 13

7101629 Mud Flap Assembly 14

7101899 Radiator Guard Assembly 15

7101667 Main Frame Assembly 16‐17

7101668 Seat Assembly 18‐19

7101166 Drive/Brake Valve 20

7101153 Pointer Guide Assembly 21

6046024‐01&‐02 Front Wheel Assembly 22‐23

7101975 Rear Drive Wheel Assembly 24

7101160 Rear Drive Wheel Old Style 25

7101625 Lift Frame Assembly 26

7101245 Blade Shaft Assembly 27

7101763 Blade Guard Assembly, 14" 28‐29

7101764 Blade Guard Assembly, 20" 30‐31

7101630 Belt Guard Assembly 32

7101669 Fuel & Hydraulic Tank Assemblies 33‐34

7101621 Ground Drive Pump Assembly 35‐36

7101624 Control Box Assembly 37‐38

7101626 Instrument Panel Assembly 39

7101157 Fuse Panel Assembly 40

7101167 Hydraulic Lift Pump Assembly 41

7101169 Lift/Lower Valve Assembly 42

7101122 Steering Control Assembly 43‐44

‐ Decal Pages 45‐49

‐ Index 50

CC7875DT4  Parts Book

Table of Contents

Page 5 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



CC7875DT4 GENERAL INFORMATION, 7300166 
(APPROX DIMS, WEIGHT & VOLUMES)

DIMENSIONS INCHES FEET MILLIMETERS METERS
LENGTH 78.44" 6.536' 1992.48 mm  2.00 m
HEIGHT 59.49" 4.957' 1511.04 mm  1.511 m
WIDTH 57.11" 4.759' 1450.47 mm 1.450 m

VOLUME GALLONS LITERS
FUEL TANK 15 GAL  56.78 L
HYDRAULIC TANK 7 GAL 26.50 L

SAW BLADE 14", 20"
INCHES FEET MILLIMETERS METERS

14" 1.16' 355.6 mm .3556 m
20" 1.66' 508.0 mm .5080 m

WEIGHT LBS TONS KILOGRAMS METRIC TONS
FULLY LOADED 2,540.00 1.27 1,152.12 kg 1.15 Mg

[1992.48]
78.44

[1450.47]
57.11

[1511.04]
59.49

Page 6 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



CC7875DT4, 7000035

ITEM NO. PART NO. DESCRIPTION QTY. PG. NO.
1 7101667 MAIN FRAME ASSEMBLY 1 16-17
2 7101625 LIFT FRAME ASSEMBLY 1 26
3 7101630 BELT GUARD ASSEMBLY 1 32
4 7101669 FUEL & HYDRAULIC TANK ASSEMBLIES 1 33-34
5 7101624 CONTROL BOX ASSEMBLY 1 37-38
6 7101622 ENGINE ASSEMBLY 1 8-9
7 7101621 GROUND DRIVE PUMP ASSEMBLY 1 35-36
8 7101763 BLADE GUARD ASSEMBLY, 14" 1 28-29
9 7101764 BLADE GUARD ASSEMBLY, 20" 1 30-31
10 7101975 REAR DRIVE WHEEL ASSEMBLY 1 24

10A 7101160 REAR DRIVE WHEEL OLD STYLE - 25

10

4

7

6

2

1

8 3

9
5

10A

Page 7 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



3

1

2

4
5

16

10

13

8

11

6

17

14

19

15

12

9

7

19A

ENGINE ASSEMBLY, 7101622

Page 8 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



18

ITEM NO. PART NO. DESCRIPTION QTY. PG. NO.
1 7101631 PTO ASSEMBLY 1 11-12
2 7101629 MUD FLAP ASSEMBLY 1 14
3 7101765 ENGINE FRAME ASSEMBLY 1 10
4 2802368 FRONT PULLEY SPACER 1 -
5 2802369 FRONT PULLEY 1 -
6 2802370 M10-1.5 X 90mm X 25mm HEX-FLANGE 8 -
7 7101899 RADIATOR GUARD ASSEMBLY 1 15
8 2901747 3/8"-16 HEX LOCK NUT, NYLON INSERT 1 -
9 2600923 DEUTZ 75HP 2.2L TIER 4 ENGINE 1 -

10 7101628 ECM ASSEMBLY 1 13
11 7800520 AIR FILTER PIPE 1 -
12 2505500 VIBRATION ISOLATOR 1 -
13 2901671 3/8"-16 X 2" HEX 1 -
14 7700702 AIR FILTER MOUNT 1 -
15 2709679 FILTER, PRE CLEANER, TOP SPIN 1 -
16 2500423 RESTRICTION INDICATOR 1 -
17 2709691 REDUCER ELBOW, 3" TO 2 3/4" 1 -
18 2508197 FUEL FITTING PUSH-LOCK 90° 10mm X 8mm 1 -
19 2709685 AIR CLEANER, DEUTZ 2.2L 1 -

19A 2710076 REPLACEMENT AIR CLEANER CAP - -

ENGINE ASSEMBLY, 7101622

Page 9 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



ENGINE FRAME ASSEMBLY, 7101765

ITEM NO. PART NO. DESCRIPTION QTY.
1 7800816 ENGINE FRAME IN HOUSE WELDMENT 1
2 2901752 3/4-10, HEX NUT 2
3 2901685 3/4"-10 X 6" HEX 2
4 2901687 1/2"-13 X 1 1/2", HEX HEAD 2
5 2900476 SWIVEL PAD NUT, 3/4-10" 2
6 2901711 5/8"-11 X 3 1/2", HEX HEAD 2
7 2901828 5/8" FLAT WASHER 4
8 2901830 1/2" FLAT WASHER 6
9 2901533 1/2"-13 X 1 1/4" HEX HEAD 4
10 7600029 AXEL RETAINER 4
11 2901734 5/8"-11 HEX LOCK NUT, NYLON INSERT 2

6

3

2 1

4

11

5

10 9

7

8

Page 10 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



6

13

9

11

7

12

3

19

22

1

16

20

18

8

14

10

2

5

17

4

21

23

15

13

PTO ASSEMBLY, 7101631

Page 11 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



ITEM NO. PART NO. DESCRIPTION QTY.
1 6082013 INNER RING SUPPORT 1
2 2902074 M10-1.5 X 30mm, HEX-FLANGE 11
3 2501717 SHAFT SUPPORT SLEEVE 1
4 2500751 SEAL, 1 3/4"V-RING 1
5 2501998 GREASE SLINGER DISC 1
6 2501719 BEARING RETAINER PLATE 1
7 2900654 BEARING LOCK NUT 1
8 2501789 SHEAVE, 4.75 X 10 GROOVE 1
9 2501720 SPLINED DRIVE SHAFT 1

10 2501985 GREASE DISC 1
11 2900062 FITTING, ZERK, STRAIGHT 1
12 2900954 3/8"-24 X 7/8" HEX 6
13 2501747 SHIM, 40mm X 68mm X 0.1mm 4
14 6046020 PTO BEARING SPACER 1
15 2501986 BALL BEARING, 40mm X 68mm X 15mm 4
16 2900917 PAN HEAD, 6-32 X 3/8", PHILLIPS 6
17 2501984 SEAL, 1 X 1 1/4 X 1/8" 1
18 2501983 SEAL, 2 X 2 5/8 X 5/16 1
19 2900621 3/8"-16 X 7/8" HEX 8
20 2501714 SEAL, 1 X 1 1/2 X 1/4 1
21 2501670 HUBBARD PLUG, 1-1/8" 1
22 2501721 COUPLING HUB 1
23 2900633 M10-1.0 X 50mm HEX 6

PTO ASSEMBLY, 7101631

Page 12 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



47

3

5
1

9

2

6

8

ECM ASSEMBLY, 7101628

ITEM NO. PART NO. DESCRIPTION QTY.
1 7700647 ECM MOUNT PLATE 1
2 2505459 MOUNT, VIBRATION DAMPING 4
3 2600923-1 ECM 60 HP DEUTZ 2.2 (COMES WITH ENGINE) 1
4 2901662 1/4"-20 X 3/4", HEX 4
5 2901114 M12-1.75 X 35MM HEX 3
6 2900699 M12 SPLIT LOCK WASHER 3
7 2901357 M12 FLAT WASHER 3
8 2901142 #10-32 X 1/2", ROUND HEAD, PHILLIPS 4
9 2706148 DEUTZ FUEL PUMP W/CLAMPS 1

Page 13 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



3

21

A

MUD FLAP ASSEMBLY, 7101629

ITEM NO. PART NO. DESCRIPTION QTY.
1 7700649 MUD FLAP BRACKET 1
2 7800527 MUD FLAP, TRIMMED & HOLED 1
3 7102013 FRONT LIGHT 1
4 2901829 3/8" FLAT WASHER 7
5 2901670 3/8"-16 X 1 1/2" HEX 7
6 2901357 M12 FLAT WASHER 1
7 2900699 M12 SPLIT LOCK WASHER 1
8 2901114 M12-1.75 X 35MM HEX 1

5

8
7

DETAIL A
SCALE 1 : 3

4

6

Page 14 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



4

1

2

3

6

5

RADIATOR GUARD ASSEMBLY, 7101899

ITEM NO. PART NO. DESCRIPTION QTY.
1 2708306 M5-0.8 X 12mm HEX-FLANGE 4
2 7800622 MODIFIED RADIATOR GUARD 1
3 2902087 3/8"-16 X 1" BUTTON 4
4 7800623 MODIFIED HEAT EXCHANGER 1
5 2901747 3/8"-16 HEX LOCK NUT, NYLON INSERT 4
6 3201810 MB-MJ-90-12-6 2

Page 15 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



1

16

2425

23
2

3

11

12

22

9
8

21

14

1026

A

13

B

MAIN FRAME ASSEMBLY, 7101667
20

18

17

19

DETAIL A
SCALE 1 : 8

16

21

15

7

4

76

DETAIL B
SCALE 1 : 8

5

Page 16 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



ITEM NO. PART NO. DESCRIPTION QTY. PG. NO.
1 7501346 MAIN FRAME WELDMENT 1 -
2 6043271 PIN, WHEEL AXLE 2 -
3 2400615 SET, COLLAR, 3/4" 4 -
4 3200026 WATER VALVE, 1/2" 2 -
5 2901086 SOCKET HEAD, 10-24 X 1/2", CAP SCREW 4 -
6 2901247 LOCK WASHER, #10 4 -
7 3200516 HOSE BARB, 90 DEG. 1/2" X 3/8" 6 -
8 3200008 CLOSE NIPPLE, 1/2" NPT 1 -
9 3200022 FITTING, 1/2"F. PIPE TO 3/4"F. 1 -

10 2501548 SPRAY HOSE  ASSEMBLY 1 -
11 6046024-01 FRONT WHEEL ASSEMBLY, RIGHT 1 22-23
12 6046024-02 FRONT WHEEL ASSEMBLY, LEFT 1 22-23
13 7101668 SEAT ASSEMBLY 1 18-19
14 7101153 POINTER GUIDE ASSEMBLY 1 21
15 7700485 FILTER MOUNT PLATE 1 -
16 2901817 1/4" FLAT WASHER 4 -
17 2601045 FILTER HEAD 1 -
18 2901665 5/16"-18 X 3/4", HEX HEAD 4 -
19 2601044 HYDRAULIC OIL FILTER 1 -
20 2701360 SHOCK MOUNT 2 -
21 2901745 1/4"-20 HEX LOCK NUT, NYLON INSERT 4 -
22 7101166 DRIVE/BRAKE VALVE ASSEMBLY 1 20
23 7501338 LIFT BALE 1 -
24 2901674 1/2"-13 X 1" HEX 4 -
25 2901830 1/2" FLAT WASHER 4 -
26 2801483 LIGHT, RECTANGLE, LED WORK 1 -

MAIN FRAME ASSEMBLY, 7101667

Page 17 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



17
12

DETAIL A
SCALE 1 : 4

18

13

22

23

DETAIL B
SCALE 1 : 4

12

8

20

21

8

9

24

A

25

27 14

11

1

4

26

19

3

2

16

5 6

10

15

27B

27A

7

B

SEAT ASSEMBLY, 7101668

Page 18 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



ITEM NO. PART NO. DESCRIPTION QTY.
1 6043235 SEAT MOUNT WELDMENT 1
2 6043234 FOOT REST, UPPER WELDMENT 1
3 7501354 FOOT REST, LOWER WELDMENT 1
4 6043236 ARM REST PLATE 1
5 2500577 ADJUSTABLE LEVER, 3/8-16" 2
6 2907045 3/8 SPLIT LOCK WASHER 2
7 2901829 3/8" FLAT WASHER 12
8 2901747 3/8"-16 HEX LOCK NUT, NYLON INSERT 11
9 2907044 3/8"-16 X 1" HEX 3
10 2501505 1/2" HANDLE NUT 1
11 2900174 CAP SCREW, FLAT HEAD, 5/16-18 X 1" 2
12 2901818 5/16" FLAT WASHER 6
13 2901746 5/16-18 NYLOCK NUT 2
14 7800492 ARM REST TOP 1
15 2901550 1/2"-13 X 1 3/4" HEX 1
16 2901664 1/4"-20 X 2" HEX 3
17 2901817 1/4" FLAT WASHER 3
18 2901745 1/4"-20 HEX LOCK NUT, NYLON INSERT 3
19 2901671 3/8"-16 X 2" HEX 4
20 2505500A ISOLATOR BODY 4
21 2901924 3/4" HEAVY FLAT WASHER 4
22 2505500B ISOLATOR CAP 4
23 2505500C ISOLATOR WASHER 4
24 2500761 SEAT 1
25 2505466 ARM REST 1
26 2501506-02 SPEED CONTROL CABLE, REAR 1
27 2501501 SPEED CONTROL STICK 1

27A 2501502 ROCKER SWTICH -
27B 2501503 BOOT -

SEAT ASSEMBLY, 7101668

Page 19 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



DRIVE/BRAKE VALVE ASSEMBLY, 7101166

ITEM NO. PART NO. DESCRIPTION QTY.
1 2601057 SWITCH, DUAL BODY VALVE 1
2 2802164 COIL, W/DEUTSCH CONNECTOR 2
3 2802163 VALVE, SOLENOID 2
4 2901664 1/4"-20 X 2" HEX 2
5 2901817 1/4" FLAT WASHER 2
6 2703700 ADAPTER, MB-MJ-90-8-8 2

6

4

3

2

1
5

6

Page 20 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



ITEM NO. PART NO.  DESCRIPTION QTY.
1 7390074 POINTER ASSEMBLY 1
2 2501505 1/2" HANDLE NUT 2
3 2901675 BOLT, 1/2-13 X 2 1/2", HEX HEAD 2
4 2901830 1/2" FLAT WASHER 4
5 2901749 1/2"-13 HEX LOCK NUT, NYLON INSERT 1
6 7101121 POINTER HOLDER 1

POINTER GUIDE ASSEMBLY, 7101153

4

4

6

2

4

5

1

2

4

3

3

Page 21 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



FRONT WHEEL ASSEMBLY, 6046024-01 &-02

2E2A

-01, RIGHT SHOWN

6

PART OF ITEM NO. 2

8 3

2

10

9

1

5 6

7

4

5

5 5

2E

 

Page 22 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



-02, LEFT SHOWN
FRONT WHEEL ASSEMBLY, 6046024-01 &-02

ITEM NO. PART NO. DESCRIPTION -01/QTY. -02/QTY.
1 6043277 AXLE SPINDLE 1 1
2 6043274 FRONT, HUB 1 1
3 6043306 WHEEL ASSEMBLY, 14" DIA. 1 1
4 2901675 BOLT, 1/2-13 X 2 1/2", HEX HEAD 2 -
5 2901830 1/2" FLAT WASHER 8 8
6 2901749 1/2"-13 HEX LOCK NUT, NYLON INSERT 4 4
7 2900841 1/2"-13 X 3" HEX 2 4
8 2902314 NYLOCK NUT, 1/2-20" 5 5
9 2707220 JAM NUT, 1-14" SLOTTED 1 1
10 2900971 COTTER PIN, 1/8 X 2" 1 1

ITEM NO. PART NO. DESCRIPTION -01/QTY. -02/QTY.
SOLD SEPARATELY

2A 2501223 SEAL, DOUBLE LIP 1-1/4" ID 1 1
2B 2501628 BEARING L44643 1 1
2C 2501222 TAPERED BEARING CUP 1 1
2D 2501221 TAPERED BEARING CONE 1" 1 1
2E 2508124 GREASE CAP 1 1

2A 2E

10

2

7 6

1

PART OF 
ITEM NO. 2

8
3

9

5

2E

Page 23 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



12

14

10

1

2

3

4
5

6

7

8

9

15

11

13

REAR DRIVE WHEEL ASSEMBLY, 7101975

ITEM NO. PART NO. DESCRIPTION QTY.
1 7501113 WHEEL BRACKET 1
2 2601080 DRIVE WHEEL MOTOR, 470CC 1
3 2901675 BOLT, 1/2-13 X 2 1/2", HEX HEAD 4
4 2901830 1/2" FLAT WASHER 4
5 2901749 1/2"-13 HEX LOCK NUT, NYLON INSERT 4
6 2501512 HYDROGEAR WHEEL HUB 1
7 6043306 WHEEL ASSEMBLY, 14" DIA. 1
8 2902314 NYLOCK NUT, 1/2-20" 5
9 2701902 KEY, 5/16 SQ. X 1" 1
10 2901666 5/16"-18 X 1", HEX HEAD 8
11 2901697 5/16" LOCK WASHER 16
12 2901818 5/16" FLAT WASHER 16
13 2703510 ADAPTER, MB-MJ-90-4-4 2
14 2901708 5/16"-18 X 1 1/4", HEX HEAD 8
15 2509005 ROTARY ACTUATOR 3000 IN-LB @ 3KSI 1

Page 24 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



REAR DRIVE WHEEL, OLD STYLE, 7101160

ITEM NO. PART NO. DESCRIPTION QTY.
1 6043237 WHEEL BRACKET 1
2 2901675 BOLT, 1/2-13 X 2 1/2", HEX HEAD 4
3 2600325 Wheel Motor Eaton, 18.3 CIR 1
4 2901697 5/16" LOCK WASHER 16
5 2901818 5/16" FLAT WASHER 16
6 2901708 5/16"-18 X 1 1/4", HEX HEAD 8
7 2509005 ROTARY ACTUATOR 3000 IN-LB @ 3KSI 1
8 2703510 ADAPTER, MB-MJ-90-4-4 2
9 2901666 5/16"-18 X 1", HEX HEAD 8

10 2902314 NYLOCK NUT, 1/2-20" 5
11 2701902 KEY, 5/16 SQ. X 1" 1
12 6043306 WHEEL ASSEMBLY, 14" DIA. 1
13 2501512 HYDROGEAR WHEEL HUB 1
14 2901749 1/2"-13 HEX LOCK NUT, NYLON INSERT 4
15 2901830 1/2" FLAT WASHER 4

8

6

4

1

1211

13 14

15

2

3

7

10

5

9

Page 25 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



LIFT FRAME ASSEMBLY, 7101625

ITEM NO. PART NO. DESCRIPTION QTY.
1 2901685 3/4"-10 X 6" HEX 2
2 2901741 HEX NUT, 5/8-11 2
3 2901687 1/2"-13 X 1 1/2" HEX 4
4 2901534 1/2" LOCK WASHER 4
5 2901830 1/2" FLAT WASHER 4
6 2501531 PILLOW BLOCK BEARING, 1 3/8" 2
7 2900476 SWIVEL PAD NUT, 3/4-10" 2
8 7101245 BLADE SHAFT ASSEMBLY 1
9 6043250 ARBOR SHIELD PLATE 1

10 2901551 3/8"-16 X 3/4" HEX 2
11 2907045 3/8" LOCK WASHER 2
12 2901829 3/8" FLAT WASHER 2
13 3200263 ADAPTER, 3/8" O-RING TO 3/8" JIC 2
14 2400615 SET, COLLAR, 3/4" 2
15 2501541 HYDRAULIC CYLINDER, 1 3/4 X 5" 2
16 7501483 IN-HOUSE LIFT FRAME WELDMENT 1

9

1

6

4

14

5

2

16

11

15

7

13

8

3

12

10

Page 26 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



DP#2900217, TORQUE TO 180 IN-LBS.
2X HEX HD., 5/16-18 X 1 1/4"

11ON BUSHING (3 PLACES)
APPLY LOCTITE #262 TO BOLTS

ALIGN SETSCREWS ON BEARINGS WITH 
DIMPLES ON BLADESHAFT (4 PLACES)

1

2

3

12

5

9 6

8

7

4

10

APPLY LOCTITE #262
TO SET SCREWS ON
BEARINGS (4 PLACES)
AND BOLTS (4 PLACES)

BLADE SHAFT ASSEMBLY, 7101245

ITEM NO. PART NO. DESCRIPTION QTY.
1 2501520 BEARING, 2" PILLOW BLOCK 2
2 6043286 ARBOR SHAFT 2" 1
3 2503792 SHEAVE 3V-4.75-10 GROOVE (2517 TAPER) 1
4 2500937 BUSHING, TAPER 2517X2" 1
5 6043259 INSIDE COLLAR 1
6 2900412 WEDGE LOCK WASHER PAIR, 5/8" 1
7 6010039 OUTER FLANGE 6" DIA WITH PIN 1
8 2501538 SQ. 1/4" KEY X 1 3/8" LG. 1
9 2901751 5/8"-11 X 4" HEX 1

10 2901682 5/8"-11 X 2", HEX HEAD 4
11 2901925 5/8" HARD FLAT WASHER 4
12 2501537 1/2" X 3-1/2" SQ KEY 1

Page 27 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



16

3

1

5

7

2

12

11

109

15

6

18

4

8

17

SECTION A-A

14

13

A

A

BLADE GUARD ASSEMBLY, 14", 7101763

Page 28 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



BLADE GUARD ASSEMBLY, 14", 7101763
ITEM NO. PART NO. DESCRIPTION QTY.

1 2901698 1/4"-20 X 1" HEX 8
2 2901817 1/4" FLAT WASHER 18
3 6011344 LOCKPIN, 1/4 x 2-1/2" W/8" LANYARD 1
4 2901235 #10 FLAT WASHER 2
5 2901951 #10-32 X 5/8" PAN HEAD PHILLIPS 1
6 2400199 LOCKING KNOB 3/8" STUD 1
7 7501493 BLADE GUARD, 14" 1
8 3200001 PLUG, 1/8" NPT 3
9 2500829 WATER MANIFOLD GASKET 1
10 3200002 FITTING, 3/8" M. PIPE TO 3/4" M. GARDEN 1
11 6048123 WATER MANIFOLD 1
12 2901664 1/4"-20 X 2" HEX 2
13 2901745 1/4"-20 HEX LOCK NUT, NYLON INSERT 10
14 2900688 NYLOCK NUT, 10-32" 1
15 6043289 SPRAY TUBES, 14" 2
16 7800541 14" BLADE GUARD LEFT SKIRT 1
17 7800589 14" BLADE GUARD RIGHT SKIRT 1
18 7800542 SPLASH FLAP 1

Page 29 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



BLADE GUARD ASSEMBLY, 20", 7101764

14

SECTION A-A

13

A

A

6

9

7

2

12

1110

8

5

17

4

1618

3

1

20

15

19

Page 30 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



BLADE GUARD ASSEMBLY, 20", 7101764
ITEM NO. PART NO. DESCRIPTION QTY.

1 2901698 1/4"-20 X 1" HEX 8
2 2901817 1/4" FLAT WASHER 26
3 2901951 #10-32 X 5/8" PAN HEAD PHILLIPS 1
4 2901235 #10 FLAT WASHER 2
5 6011344 LOCKPIN, 1/4 x 2-1/2" W/8" LANYARD 1
6 2400199 LOCKING KNOB 3/8" STUD 1
7 7501492 BLADE GUARD, 20" 1
8 2500829 WATER MANIFOLD GASKET 1
9 3200002 FITTING, 3/8" M. PIPE TO 3/4" M. GARDEN 1
10 6048123 WATER MANIFOLD 1
11 3200001 PLUG, 1/8" NPT 3
12 2901664 1/4"-20 X 2" HEX 2
13 2901745 1/4"-20 HEX LOCK NUT, NYLON INSERT 14
14 2900688 NYLOCK NUT, 10-32" 1
15 6010085 SPRAY TUBES, 20" 2
16 2901662 1/4"-20 X 3/4", HEX 4
17 6048155 WATER TUBE CLAMP 2
18 7800543 20" BLADE GUARD LEFT SKIRT 1
19 7800588 20" BLADE GUARD RIGHT SKIRT 1
20 7800542 SPLASH FLAP 1

Page 31 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



BELT GUARD ASSEMBLY, 7101630

ITEM NO. PART NO. DESCRIPTION QTY.
1 6045116 PTO COVER PLATE 1
2 1801105 LABEL, LUBRICATE PTO 1
3 2901665 5/16"-18 X 3/4", HEX HEAD 2
4 2901697 5/16" LOCK WASHER 2
5 2901818 5/16" FLAT WASHER 11
6 7800528 PLASTIC SEAL BELTGUARD 2
7 2901661 1/4"-20 X 1/2" HEX 4
8 7601173 BELTGUARD SKIRT EZ RIDER 1
9 6043241 RETAINER, FLAP 4
10 2901666 5/16"-18 X 1", HEX HEAD 9
11 7390068 BELT GUARD COMPONENTS 1
12 2508184 BELT, 3VX540 10

8

4

9

2

6

10

7

1

12

3

5

11

5

Page 32 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



18

7

1

345

6

89

10

2

11

12

14

13

16
15

17

18

20

19

FUEL & HYDRAULIC TANK ASSEMBLIES, 7101669

Page 33 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



ITEM NO. PART NO. DESCRIPTION QTY.
1 7501355 FUEL TANK 1
2 2500199 FUEL TANK CAP (STEEL) 1
3 2901747 3/8"-16 HEX LOCK NUT, NYLON INSERT 7
4 2901829 3/8" FLAT WASHER 16
5 2901551 3/8"-16 X 3/4" HEX 3
6 2501546 FUEL SENDING UNIT 1
7 7501356 HYDRAULIC TANK WELDMENT, EZ RIDER 1
8 2800459 THERMOMETER, 2", 0 - 200 F 1
9 2401305 FILLER/BREATHER CAP W/SCREEN 1
10 2503704 WRENCH, 15/16" COMBINATION 1
11 2703681 ADAPTER, MB-MJ-8-8 1
12 3201804 ADAPTER, STRAIGHT, MB-MJ-16-8 1
13 2703692 ADAPTER, MB-FJX-6-6 1
14 3200070 FITTING, 3/8" MPT TO 1/4" PUSHLOC 1
15 3200172 FITTING, 1/2" PIPE TO 1/2" PUSHLOK 1
16 2706122 ADAPTER, MB-FJX-8-8 1
17 2901660 3/8"-16 X 1 1/4" HEX 4
18 2704418 BOSS PLUG, SIZE 8 2
19 2907044 3/8"-16 X 1" HEX 2
20 2703636 FUEL PRE-FILTER DEUTZ 1

FUEL & HYDRAULIC TANK ASSEMBLIES, 7101669

Page 34 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



GROUND DRIVE PUMP ASSEMBLY, 7101621

28

2

4

16

5

29

15

24

6

91011

12

13

14

1

26

27

25

78

3

23

7

A

19

21

DETAIL A
SCALE 2 : 5

15
16

1817

20

22

Page 35 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



ITEM NO. PART NO. DESCRIPTION QTY.
1 2704345 ADAPTER, MB-MJ-90-10-8 3
2 2601048 PUMP ASSEMBLY 1
3 2703675 ADAPTER, MJ-FJ-45-8-8 2
4 2703700 ADAPTER, MB-MJ-90-8-8 1
5 6043281 TRANSMISSION RETAINER 2
6 2501538 SQ. 1/4" KEY X 1 3/8" LG. 1
7 2900853 7/16" FLAT WASHER 4
8 2901460 7/16"-14 X 1 1/2", HEX HEAD 2
9 7501323 PUMP MOUNT WELDMENT 1

10 2901829 3/8" FLAT WASHER 2
11 2901670 3/8"-16 X 1 1/2" HEX 2
12 7800788 MODIFIED PULLEY, 5.75" X 7/8" BORE 1
13 2508115 V-BELT, AX-45 1
14 7700651 GROUND DRIVE BELT GUARD 1
15 2901699 1/4"-20 X 1 1/2" HEX 3
16 2901817 1/4" FLAT WASHER 4
17 2901745 1/4"-20 HEX LOCK NUT, NYLON INSERT 1
18 2500409 ROD END, 1/4-28" 1
19 2900329 M8-1.25 X 20mm, HEX HEAD 3
20 2901697 5/16" LOCK WASHER 3
21 2901818 5/16" FLAT WASHER 3
22 7501001 ADJUSTMENT ARM 1
23 7700901 ADJUSTMENT THROTTLE LEVER DEUTZ 1
24 7601467 PUMP PULLER 1
25 2901740 7/16"-14 HEX NUT 2
26 2901695 1/2"-13 HEX NUT 1
27 2901681 1/2"-13 X 4 1/2", HEX HEAD 1
28 2501506 SPEED CONTROL CABLE 1
29 2703695 MB-MJ-90-6-6 1

GROUND DRIVE PUMP ASSEMBLY, 7101621

Page 36 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



A

11

14

25

26

6

13

B

10

8

5

12

9

27A

1

27

27B

7

C

CONTROL BOX ASSEMBLY, 7101624

18

20

DETAIL B
SCALE 1 : 5

23

19

21

24

22

3

DETAIL A
SCALE 1 : 5

2

4

16

15

DETAIL C
SCALE 1 : 5

17

Page 37 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



ITEM NO. PART NO. DESCRIPTION QTY. PG. NO.
1 7101122 STEERING CONTROL ASSEMBLY 1 43-44
2 3202250 FITTING, 3/8" HOSE BARB 3 -
3 2704514 FITTING, TEE, MJ-MJH-MJT-6 1 -
4 2703514 ADAPTER, MJ-FJX-90-6-6 1 -
5 2907044 3/8"-16 X 1" HEX 2 -
6 6043263 HOSE SUPPORT TUBE 1 -
7 2800565 BATTERY DISCONNECT SWITCH 1 -
8 6043379 CONSOLE WELDMENT 1 -
9 2400157 HAND LOCK KNOB 5/16-18 X 1" 2 -

10 7101157 FUSE PANEL ASSEMBLY 1 40
11 7101167 HYDRAULIC LIFT PUMP ASSEMBLY 1 41
12 7101169 LIFT/LOWER VALVE ASSEMBLY 1 42
13 7700434 ACCESS PANEL WELDMENT 1 -
14 7101626 INSTRUMENT PANEL ASSEMBLY 1 39
15 2901666 5/16"-18 X 1", HEX HEAD 4 -
16 2901697 5/16" LOCK WASHER 4 -
17 2901818 5/16" FLAT WASHER 4 -
18 2901747 3/8"-16 HEX LOCK NUT, NYLON INSERT 2 -
19 2901829 3/8" FLAT WASHER 2 -
20 7501037 BATTERY TRAY 1 -
21 2601121 DEUTZ 2.9L RELAY 1 -
22 2901661 1/4"-20 X 1/2", HEX 2 -
23 1800169 SERIAL NUMBER PLATE, US 1 -
24 2900053 RIVET, 3/32" DIA. 2 -
25 2901405 1/4"-20 X 7 1/2" HEX HEAD, 1" THREAD 2 -
26 4646122 BATTERY SUPPORT 1 -
27 7101674 12V BATTERY W/POSTS ASSEMBLY 1 -

27A 2508945 REPLACEMENT BATTERY, 12V, SIDE TERM. - -
27B 2802376 REPLACEMENT SIDE TERMINAL POST 3/8" - -

CONTROL BOX ASSEMBLY, 7101624

Page 38 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



INSTRUMENT PANEL ASSEMBLY, 7101626

ITEM NO. PART NO. DESCRIPTION QTY.
1 7700433 CONSOLE LID 1
2 2800458 FUEL GAUGE 1
3 2504452 GROMMET 2" 1
4 2901951 #10-32 X 5/8" PAN HEAD PHILLIPS 4
5 2901247 LOCK WASHER, #10 4
6 7700632 CONSOLE FACE PLATE CC7860DT4 1
7 7800535 MODIFIED DISPLAY & HARNESS 1

7A 2710012 IGNITION SWITCH -
8 7800572 LIGHTS ON/OFF SWITCH 1
9 2801483 LIGHT, RECTANGLE, LED WORK 1

10 1803865 CONSOLE LABEL LIGHTS 1
11 2500204 PLUG, 1/2" HOLE 1
12 2901666 5/16"-18 X 1", HEX HEAD 3
13 2901697 5/16" LOCK WASHER 3
14 2901818 5/16" FLAT WASHER 3
15 7100729 E-STOP ASSY. 1

152

124 11

9

1

5

10

8

13

3

6 7

14

7A

Page 39 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



2

1

FUSE PANEL, 7101157

ITEM NO. PART NO.  DESCRIPTION QTY.
1 2800388 FUSE PANEL, 6 CIRCUIT 1
2 2800389 FUSE, 10AMP, RED 3

ITEM NO. PART NO.  DESCRIPTION QTY.
1 2800388 FUSE PANEL, 6 CIRCUIT 1
2 2800389 FUSE, 10AMP, RED 3

Page 40 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



HYDRAULIC LIFT PUMP ASSEMBLY, 7101167

ITEM NO. PART NO. PB DESC QTY.
1 2601052 ELECTRIC MOTOR 1
2 2802157 STARTER SWITCH 1
3 2802158 GROUND STRAP 1
4 2907044 3/8"-16 X 1" HEX 2
5 2907045 3/8" LOCK WASHER 2
6 2901829 3/8" FLAT WASHER 2
7 2703507 ADAPTER, MB-MJ-6-4 1
8 2703503 ADAPTER, MB-MJ-6-6 1
9 2601053 PUMP, CID 1

HYDRAULIC LIFT PUMP ASSEMBLY, 7101167

2

3

9

6

4

1

7

5

8

Page 41 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



7

16

2

5

1

13

14

43

6
8

5

15

11

9

10

12

17

LIFT/LOWER VALVE ASSEMBLY, 7101169

ITEM NO. PART NO. DESCRIPTION QTY.
1 2802159 NEUTRAL SWITCH, BODY 1
2 2703695 MB-MJ-90-6-6 1
3 2703692 ADAPTER, MB-FJX-6-6 1
4 2708404 VALVE, LIFT/LOWER 1
5 2703507 ADAPTER, MB-MJ-6-4 2
6 2703503 FTG HYD 6MB-6MJ 1
7 2601056 CHECK VALVE, LIFT/LOWER 1
8 2703512 ADAPTER, MJ-FJX-90-4-4 1
9 2601055 RELIEF CARTRIDGE, RAISE/LOWER 1
10 2707762 ADAPTER, MB-MB-6-6 1
11 2901664 1/4"-20 X 2" HEX 2
12 2901817 1/4" FLAT WASHER 4
13 2901745 1/4"-20 HEX LOCK NUT, NYLON INSERT 2
14 2705884 ADAPTER, MJ-FJX-90L-6 1
15 2802162 COIL, 12VDC W/DEUTSCH CONNECTOR 1
16 2802160 VALVE, SOLENOID 1
17 2704406 PLUG, BOSS, SIZE 6 1

Page 42 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



2

15A

10

9

8

1

8

6

15

13

9

3

11

10

5

12

4

7

14

15B

STEERING CONTROL ASSEMBLY, 7101122

Page 43 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



STEERING CONTROL ASSEMBLY, 7101122

ITEM NO. PART NO.  DESCRIPTION QTY.
1 3200521 BALL VALVE, 1/2"-90 DEGREE 1
2 3200516 HOSE BARB, 90 DEG. 1/2" X 3/8" 1
3 3200234 FITTING, 1/2" MPT TO 3/8" HOSE BARB 1
4 2505643 STEERING COLUMN 1
5 2601049 MOTOR, STEERING 1
6 3201802 ADAPTER, MB-MJ-8-4 2
7 2703506 ADAPTER, 8MB-6MJ 2
8 2901551 3/8"-16 X 3/4" HEX 7
9 2907045 3/8" LOCK WASHER 11

10 2901829 3/8" FLAT WASHER 11
11 7501010 STEERING MOUNT WELDMENT 1
12 6043246 STEERING MOUNT PLATE 1
13 2901670 3/8"-16 X 1 1/2" HEX 4
14 2509167 SPINNER KIT 1
15 7101861 STEERING WHEEL ASSEMBLY 1

15A 2507309 REPLACEMENT STEERING WHEEL  - 
15B 2507310 REPLACEMENT STEERING WHEEL COVER  - 

ITEM NO. PART NO.  DESCRIPTION QTY.
1 3200521 BALL VALVE, 1/2"-90 DEGREE 1
2 3200516 HOSE BARB, 90 DEG. 1/2" X 3/8" 1
3 3200234 FITTING, 1/2" MPT TO 3/8" HOSE BARB 1
4 2505643 STEERING COLUMN 1
5 2601049 MOTOR, STEERING 1
6 3201802 ADAPTER, MB-MJ-8-4 2
7 2703506 ADAPTER, 8MB-6MJ 2
8 2901551 3/8"-16 X 3/4" HEX 7
9 2907045 3/8" LOCK WASHER 11

10 2901829 3/8" FLAT WASHER 11
11 7501010 STEERING MOUNT WELDMENT 1
12 6043246 STEERING MOUNT PLATE 1
13 2901670 3/8"-16 X 1 1/2" HEX 4
14 2509167 SPINNER KIT 1
15 7101861 STEERING WHEEL ASSEMBLY 1

15A 2507309 REPLACEMENT STEERING WHEEL  - 
15B 2507310 REPLACEMENT STEERING WHEEL COVER  - 

Page 44 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



RI
G

HT
 S

ID
E

EZ
-R

ID
ER

#
18

03
74

6

IN
C

RE
A

SE
 

FL
O

W
#

18
01

04
4

LU
BR

IC
A

TIO
N

#
18

00
89

7

BL
A

D
ES

#
18

01
04

9

S.
M

.I.
 W

A
RN

IN
G

#
18

00
00

1

HY
D

RA
UL

IC
 O

IL
#

18
01

04
7

D
EU

TZ
 

D
EC

A
L

PI
N

C
H 

PO
IN

T
#

18
03

69
2

C
C

78
75

DT
4 

DE
C

A
L 

PA
G

ES
DE

C
A

L 
KI

T #
18

03
86

2
11

/1
4/

20
22

C
C

78
75

D
T4

#
18

03
83

9W
A

TE
R 

V
A

LV
E

#
18

03
70

4

Page 45 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



C
C

78
75

DT
4 

DE
C

A
L 

PA
G

ES
DE

C
A

L K
IT 

#1
80

38
62

BA
C

K
FR

O
N

T

D
P,

 1
6”

 L
G

.
#

18
03

78
9

N
A

M
PA

 8
”

#
18

03
75

1

D
EU

TZ
 

D
EC

A
LS

C
UT

 T
O

O
L

#
18

03
70

1

Page 46 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



C
C

78
75

DT
4 

DE
C

A
L 

PA
G

ES
DE

C
A

L 
KI

T #
18

03
86

2
LE

FT
 S

ID
E

SM
 ID

A
H

O
#

18
02

56
9

C
C

78
75

D
T4

#
18

03
83

9

G
EA

RS
#

18
03

70
2

D
EU

TZ
 

D
EC

A
LS

PI
N

C
H 

PO
IN

T
#

18
03

69
2

RA
D

IA
TO

R 
C

A
P

#
18

03
69

1

Page 47 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



C
C

78
75

DT
4 

DE
C

A
L 

PA
G

ES
DE

C
A

L 
KI

T #
18

03
86

2

TO
P

C
O

N
TR

O
L 

SA
FE

TY
 D

EC
A

LS
#

18
03

81
4

D
IE

SE
L 

FU
EL

#
18

01
04

6

BE
LT

S
#

18
01

04
8

D
EU

TZ
#

18
03

78
8

LIF
T 

PO
IN

T
#

18
03

71
3

Q
UE

ST
IO

N
S

#
18

03
69

6

EL
EC

TR
IC

A
L

#
18

03
68

8
S/

N
 P

LA
TE

#
18

00
16

9

E-
ST

O
P

#
18

03
71

4
BO

D
ILY

#
18

03
75

7

D
IS

C
O

N
N

EC
T

#
18

03
71

6

Page 48 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



C
C

78
75

DT
4 

DE
C

A
L 

PA
G

ES
DE

C
A

L 
KI

T #
18

03
86

2

LI
D

M
A

IN
TE

N
A

N
C

E
#

18
03

75
6

SH
O

C
K

#
18

03
69

4

C
UT

 T
O

O
L

#
18

03
70

1
EZ

-R
ID

ER
#

18
03

74
6

S.
M

.I.
 W

A
RN

IN
G

#
18

00
00

1

Page 49 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46



Part Number Description Page Number

7101630 Belt Guard Assembly 32

7101763 Blade Guard Assembly, 14" 28‐29

7101764 Blade Guard Assembly, 20" 30‐31

7101245 Blade Shaft Assembly 27

7101624 Control Box Assembly 37‐38

‐ Decal Pages 45‐49

7101166 Drive/Brake Valve 20

7101628 ECM Assembly 13

7101622 Engine Assembly 8‐9

7101765 Engine Frame Assembly 10

7000035 EZ‐Rider, Deutz 2.2 7

6046024‐01&‐02 Front Wheel Assembly 22‐23

7101669 Fuel & Hydraulic Tank Assemblies 33‐34

7101157 Fuse Panel Assembly 40

7300162 General Information 6

7101621 Ground Drive Pump Assembly 35‐36

7101167 Hydraulic Lift Pump Assembly 41

7101626 Instrument Panel Assembly 39

7101625 Lift Frame Assembly 26

7101169 Lift/Lower Valve Assembly 42

7101169 Lift/Lower Valve Assembly 43‐44

7101667 Main Frame Assembly 16‐17

7101629 Mud Flap Assembly 14

‐ Placing Parts Orders 3‐4

7101153 Pointer Guide Assembly 21

7101631 PTO Assembly 11‐12

7101899 Radiator Guard Assembly 15

7101975 Rear Drive Wheel Assembly 24

7101160 Rear Drive Wheel Old Style 25

7101668 Seat Assembly 18‐19

‐ Table Of Contents 5

CC7875DT4  Parts Book

Index

Page 50 of 50 
Document #1803880 

Date Printed 10/3/2023, REV46


	Table of contents11-30-15 NEEDS PAGE NUMBERS
	7300042PB
	7000011PB
	7100479pb
	7100572pb
	7100482PB
	7100477PB
	7100508PB
	7390051PB
	7100533PB
	7100462PB
	7100463PB
	7100256PB
	7100456PB
	7100442-XXPB
	7100448-XXPB
	7100449PB
	7100559-X2PB
	7100484PB
	7100589PB
	7100588PB
	7100473PB
	7300028PB
	7100087PB
	7100312PB
	7100313PB
	7100558PB
	7100522PB
	7100459PB
	7100323PB
	7100507PB
	7100505PB
	7100469PB
	7100486PB
	7100460PB
	7100480PB
	7100478PB
	7100475PB
	7100494PB
	7100510PB
	7100568PB
	7100569PB
	7100458PB
	7100489PB
	7100485PB
	7100461-XXPB
	7100470PB
	7100531PB
	7100557PB
	1803505
	1803525
	7100088PB
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page



